
MITSUBISHI 
Industrial Sewing Machine Parts Catalog 
Model 
LZ-720 
LZ-780 
LZ-790 

1.. • [i) 

2. * f* 1111 f;f. 

3 . ~ ~ 1J /~ - 1111 1f. 

4 . J:. fa 1111 if. 

5. ~ ~ at • fi b 110 w. 
€. -T --~ ~ IJI) fl 

7. flll I J:. 7' 1111 ~ 

9 . ~ IJ 

10. T.S ·lUI UUI!IIIIi* 

11 . 1J v 1111 ~ 

1~. '* :m 1111 1*-

13. -ft .. .H. *I 1111 f~ 

14 . it .. .H. 1111 f;f. 

INDEX Page 

Total assembly 

Arm bed & its accessories · · ··· ·· · ·· ··· ..... · · · · · · · · · · · ··· · · · ·· · · ·· · · · · ·· · ·· · ··· · · ··· · ·· · · · · · · ·· ··· · ·· · ·· · · · · · · · · ··•••·· · ······ ·· 1 

Thread take-up ~ovre mechanism·· ....... ······ ..... ······ .... ··· .. ············· ..... · ........... ······· .. ···· · ········ ··· ·· · · 5 

Upper shaft mechanism······ ......... ···· ··················································· .. ·······················•····· " ··· .. 7 

Thread take-up lever & needle bar rocking mechanism ... ·····•······ ............ ················ ·· · • ······· · 9 

Zig-zag motion mechanism················································································· ······ ···· •···••· ·· ··1 1 

Presser bar lifting mechanism ............ ........ ............................................................... ··· ····••··· ··19 

Reverse sewing mechanism ............................................ ....................................... ...... ·····•·· · ·· ·23 

Feed rocking mechanism .. ·· ........ · · ..... · .. · · · .. · · · .. · · · ... · · · · · · · · · · ... · .. · .. · .. · · · · .. · · · .... · · · · · .... · · .... · ..... · ........... .. 25 

Lower shaft & stitch regulator mechanism ......... ....................................................... ................ 27 

Rotating hook mechanism ....... .. ................ ..... .... .............. ..................................................... ···31 

Oil lubrication mechanism· .. .... · ..... ........ ·· ·· .... .............. ...... ·· .. · ........... · .... . · .. · .... ·· ...... · ........ · ...... ... 33 

Accessories box· ......... ..... .......... ... ....... · ....... ··· ... .... .... ...... ··· ... .. · ..... · .. · .. ............... ·· ................. · ... 37 

Accessories ·· ....... .. ... ... .... .... ................ ............ ........ ... .... ... ... .......... ..... .. ... ............ ................... J9 

PURCHASING DfPT. 
P- 100A 198010 



'" 

--~ TOTAL ASSEMBLY 

LZ-720 · 780 · 790 



*1*001~ 
ARM BED & ITS ACCESSORIES 

(32)1---

32~----_.., 

- 1-

LZ-720 · 780 · 790 

21 20 
6 ~: 



- ----------------------~ 

'---­*1*n!H~ 
ARM BED & ITS ACCESSORIES 

Fig. :m £ :::1 - r 

No. Parts. No. Ref. No. 
0 

"" 

L,j 

Description 

~Jfl 

OOft 
Amt. 
Req. 

J 

Common Parts 

I 
I 

2 
MT 70AO 691 W231704H01 1i A 7" "J ~ ( 1- ·:~ :1:1Jr\-) Gasket tor top cover _ _:.1_~0~040:::q_--l---ll-1---t--!-+-f-l-t-
MT 70AO 600 W231703H01 ~ ·:~ 7· :1J '"- Top cover - -7;:1 rlP-:0::+0:.:&.0~-+-+-·t-t--f-t---t-"il-t_ 
M9 111 7 oo""-=-2---=s '"""50384"-H01 :lJl ;r. :; 1 1 64(40) x 13 Screw 1 1t64(40) x 13 13 0 0 0 I 

4 MT 70AO 880 W343993H01 ~- if Arm side cover 1 0 0 0 I 
- 5=---..:M:=T 70A<D 691 W34399ZH0_1_7i~"r ~1- (~~ -- -- Gasket for·side·.:__co_v_e_r __________ ~1 --1~0:f0~08---+-+l -t---ll-t-+--ll~l -t--

- 6- MF 20AO 135 p 674006X01 ill!-- ~ Oil check window 1 0 0 0 t I I r 
7 M9 1900 080 W50137LH01 :i J.... .ti ~19 Rubber plug ~19 1 0 0 0 I I I I 
8 M9 0881 080 W502944H01 :::~· J.... ~ ~8.8 Rubber plug j68.8 -·-----------~2:;:.--{.:::+:00~08---+-t-HI-t-+--t--tl -t--

--=g~-----:M:-::::-T -::7=oA2 691 W484230H01 1i .A "r ·:~ ~ (iloi.llf) Gasket 1 0 0 0 

3 

10 MT 70A 1 742 W484228H01 jj1J It Cover plate 1 0 0 0 I I 
MT 70AO 844 W484229H01 'f- ~ jti ~ (LZ-720) Feed length indicating plate 1 0 I I 11 
MT 80AO 844 W48481t..H01 'f- R1 ~ t& (LZ-780)(LZ-790) Feed length indicating plate 1 0 0 t I 

12 M9 1113 003 W501866H01 }L .;p. ;r. :; 11 / 64(40)x4 Screw11 64{40)x4'-::---------4~-8:0+0:8-30~+-H-+-t--t-~IH_ 
13 M9 1117 002 B 50384t..H01 .lJl ;r. :; 11 / 64(40)x13 Screw 11 /64(40)x13 ______ 4,;---E:O+OffiO:+-+-H-+-IH -+--t--t-
14 M9 0621 053 s 56111. H02 ~ ~ ~ M6 Spring washer M6 2 0 o·o I I I 
15 MT 40AO 150 W468706H01 Ji: .:r: ( Dtll ) Leg 2 0 0 0 I 
16 M9 0922 002 W464016H0_1_ :!Jl ;r. :; 9/ 64(40)x8 -----screw 9, 64(40)x8 -----::1::---+.o~o~o+-1-tl --t--t--t-HHI -r-
17 M9 0401 053 S 56112 .H03 '" ;t. 1£ ~ Spring washer - 1 000 I I 
18 M9 0409 050 S 56213H02 1 ~ 1i '\' 1£ 1i Washer _______ 1;..--f.0.:::+:0=+:0~-+-+-1 -t-+--t-H-t-t--

- 19 MT 60AO 477 W472563H01 A ~ ·:~ ,.; ~ -- Stoper -------- 1 0 0 0 
20 M9 0903 002 s509065H01 :lJl ;r.. :; 9 64(40)xs:s-- Screw 9 164'-(4-,0~)-x~s-=.5------------~,-+.::o~oe+o-=+-+--t--t-t-ir-t-+-r--r-
21 MF 30AO 478 W502346H01 A 1- ·;~1~-•J /-7' __ Stopper 1 0 0 0 
22 MT 40AO 7 42 W468805H01 Jl Cover p:..,..la..,..te ______________ -- - , - .PO:::..P:O::.t0.:;:+-+-+-+-+-1-t-+--+--t-
23 MT 70A3 691 W48341 ?He;- 1i A "r ·:~ -~---- -- -- Gasket 1 0 0 0 

24 M9 0880 080 W501320H01 :i J.... ti ~8.8 Rubber plug ¢8.8 ,__,4~+0:;:.,1~0~10::::+--1-+-1-t-+-t-+1 -+-+-
- 2 -5 - "M9T1 10 002 W50029Th0_1_ :lJl ;t. :; ~4(40)x8 -- Screw 11 64(40)x8 _ ____ ...,;5~-t:O~OS.:::O::f--HH--+-+--t-+-+-lr 
- 26 MT 40AO 500 W46880?H01 ~ Plug 1 0 0 0 

28 
27 MT 40AO 788 W446404H01 tm 11JJ t& Bed::...:;;sl::.:id::::e2:p::.:la:.:.:te:__ ________________ 71 -<P-O~.:::q.:OIO::=::.t---t--+-t-l--t-t-+-t-+-

MT 40AO 101 W44640SH01 it - --t& Needle plate ~ 1 0 
MT 60AO 101 W475455H01 Tt' - t& -- -- --~N:..;.:e:..:e:..:;d:-:;:le..!:p;,;.:la:..:.te=------------ --(/J}~----,;...1 -IH0-::±0::+-+--t--t-H--+-+--+--t-

MT 70AO 101 W483476H01 it t& (JJ<J!r-7.1tffl) Needleplate -~----:-1 -IS:O~~H-+-t--t--t-i--t--t--t-
~29~_M900M~ B50~~01 .lJl T~ 3~(5~x2.2 --s~c:..:r:..:.~~3~~~2~(=56;l=x~2;.2~=========~----~2~+o~o~o~~HH-++-+-~~ 

30 MT 70AO 192 W446407H01 t& '" ;t. Spring 1 0 0 0 
31 MT 40AO 470 W46870BH01 A "' •J t& Slide plate 1 0 0 0 

001- MT 70E1 470 W473749G01 .A .:::;::-1} -t& (*It) --- Slide pla:..:t.:..e_c-om---,pl:-~t-e------------ 1 0 0 0 
32 M9 0915 011 W483428H01 :Jt. m ;t. :; 9 64(40)x8- -- Screw 9 164(40)x8 -------4::--to*-o:&;o::+-+-t-H --t---t--t--r-t-

LZ-720 · 780 · 790 

-2-



-3-

*i*mli~ 
ARM BED & ITS ACCESSORIES 

LZ-720 · 780 · 790 



*1*"-n* 
ARM BED & ITS ACCESSORIES 

ffm ~··.H. Common Parts 

F~g 1\.!f..:J-1' W.f;I:J-f Gift 0 0 0 
$ c ~ Oescr.pbon N CD 0) DO Amt ,... ,... ,... 

No Pans No Ret No 
~ ,.:, ~ Req ...J 

36 MF 20AO 181 W470269H01 *' ~ ~ (a.II!U) Thread guide for pretension 1 ' .) 1 l -

37 MF 10A1 653 W602171H01 • 7- • CDIJillt) Tension stud for pretensjon 1 0 () 

38 M9 1101 046 W501637H01 "/ v ~ 7- ·:- .. (DII!ft)11/64{40)x6 Tension rEJg_ulati'!9_ nut for p(etension 1 I J 0 0 
39 MF 10A1 245 W502193H01 R it J'( -1- <•ant> Tension spring for pretension 1 I) "I_ I 

40 MF 10A1 555 W501636H01 ., 7- 1lll (lUI H) Tension disc Jor pretension 2 0 1) ("'1 

902 MF 10EO 660 W450619G02 IIi Jll K (IJI.) 7' 1Jy:,.-yo:,.- Pretension complete 1 0 0 0 
41 M9 1116 002 W501400H01 .If! .:t· -:; 11/64{40)X 8 Screw 11/64(40)X8 1 0 0 0 I 
42 MF 36A1 180 W471432H01 * ~ ~ Thread guide 1 0 0 0 
43 M9 1108 001 B 503846H01 i!R7-:/.LI:.;t-?-::; 11 ;64(40l x5.6 Set screw 11/64(40)x5.5 1 0 (J 0 I 
44 MF 10AO 180 B 409034H01 * ~ ~ Thread guide 1 )0 
45 M9 1501 085 P 648001X01 0 I) / ~ S15 0-ring S15 1 0 0 0 

903 MF 71EO 210 W344977G01 J:. *IIIJli tl (d.) Thread tension regulator complete 1 0 0 0 
46 M9 1608 046 W476469H01 "/ ? ~ 7- ·:- .. 1/4(40)X9 Thread tension regulating thumb nut 1 0 0 0 
47 MT SOAO 802 W476470H01 liD IJ .1.1:. ;/ Thumb nut revolution stopper 1 0 0 0 
48 MT 60AO 246 W473335H01 R u ,., -1- Tension spring 1 I I (' I 
49 MT 70AO 556 W487137H01 .. -TllllJIII I Tension releasing disc 1 )() 0 
50 MT 70AO 555 W341659H01 Dl 7- 1!11 Tension disc 1 ~ •.) ) 

51 MT 70A4 740 W487140H01 7 I )\, .. Felt 2 0 U( 
52 M9 0228 060 W481633H01 *.:J.JI,;/1;:'/ Thread tension releasing pin 1 l,1 ( 0 I 
53 MT 70EO 553 W487136G01 .. -T • (JD.) Thread tension stud 1 0 :-..c I 
54 MT 70A1 187 W487138H01 *• ,, ,J'( -1- Thread take-up spring 1 (I 1)0 
55 MT 70AO 709 W487139H01 ''.:t-.1.1:.;17 ~, :/ .:l. Bushing for thread tension regulator 1 I r ,- I 
56 M9 1108 001 B 503846H01 i!I7-:/.LI:.;t;r.:; 1 1/64(40)x5.5 Set screw 11/64{40)X 5.5 1 n .... ( I 
57 M9 0901 002 W500741H01 l¥ ~ -:; 9/64(40)X4 Screw 9/64(40)X4 1 I-IV 0 
58 MT 70AO 180 W484233H01 * • ~ Thread guide 1 I) 0 
59 M9 0911 011 W502316H01 1L .on -1- -:; 9/64(40)x7.5 Screw 9/64(40) X 7.5 2 1 JIV 0 I 
60 M9 1116 002 W601400H01 .ljL ~ !;} 1.1/64(40)X8 Screw 11 /64{40)x8 1 00 0 I 
61 M9 0403 050 S 562211 H02 ~ ti .:\'- Ji. ~ M4 Washer M4 1 00 0 
62 MT 70A1 180 W484226H01 * ~ P3 Thread guide 1 O IV l.) 
63 MT 70AO 477 W487141H01 .A 1- ·:- I~ - Stopper 1 uo I 
64 M9 0601 003 W500833H01 .If! * ~ 3/32{56) X3.4 Screw 3/32(56) X 3.4 1 00 0 
65 MT 70A2 180 W484232H01 * ~ r*J Thread guide 1 00 0 

LZ-720 · 780 · 790 

-4-



~f¥1J.r\-fJO~ 

THREAD TAKE-UP COVRE MECHANISM 

.... -, 
~ 69 ' 

(904) 10 1 
~71, 

r-l 
~79 ' 

csos) ao I 
~-j 

- 5-

LZ-720 · 780 · 790 



-~~1JJ\-fl0~ 

THREAD TAKE-UP COVRE MECHANISM 

fflft ~JAil&. Common Pans 

Fig IB.fi.::t-~ ~tf::t-f filll 0 0 0 
~ .ft. ~ Oeser phon N Q) Ol I Amt ,.. ,.. ,.. 

No. Parts No Ref. No. ,:, ~ ~ Req _, 
66 M9 1215 015 W501777H01 ~ffljl.:t- ~ 3/16(28) X 19 Hinged screw 3 16(28)X 19 1 u u l. ' 
67 M9 0622 053 W483414H01 ,, :?- Be ~ Spring washer 1 0 n r, 
68 M9 0612 050 W474387H01 Si • Washer 1 ( l I I ) 

69 MT 70AO 584 W231707H01 ~ f¥ tJ ,, (2) Thread take-up cover (2) 1 () () ) 

70 M9 0604 011 W501205H01 ~ .on * ~ 3/32(56)X4 Screw 3/32i56}x4 4 (• (' () 
71 MT 70A2 742 W484227H01 Jf ('1'7A7'·:;?)(i.!llJl) Cover plate (Plastic) 1 0 0 I 1 

904 MT 70EO 584 W344923G01 ~ " 11 ,( (2)(lll) Thread take· up cover(2) complete 1 0 00 
72 M9 0908 003 W602003H01 ~ JjL * ~ 9/64(40)X6 Screw 9/64(40}X5 1 u 0 0 
73 MT 70AO 838 W484226H01 ;l A Thread cutting knife 1 0 00 
74 MT 70A1 584 W231706H01 ~ w tJ ,, - ( 1) Thread take-up cover ( 1) 1 0 (I(J 
75 M9 0901 001 W600588HC1 ~T~..d:l:?-~(1 ;l.IJIIIII) 9/64(40)X3.7 Set screw 9/64(40)X3.7 (knife adjust} 1 0 u (J 
76 M9 0901 045 W500307HC1 7-:~ H;tAUIMJDT 9!64{40)X2.5 Nut 9/ 64(40)X 2.5 (knite adjust) 1 0 on I 
77 M9 0906 011 B 509269HC1 UJ:?--:;(J:AiiftJ!I} 9/64(40)x7 Screw 9/64(40)x7 1 0 ')I I 
78 MT 70A1 838 W484223HC1 ;l A Thread cutting knife 1 I (JI 

79 MT 70AO 830 W231705HC1 iii ti Face plate 1 I rJ r 
80 MT 70A4 691 W343991HC1 if A 7 ·:; .. Gasket for face plate 1 JC :J I 

905 MT 70EO 830 W343990G01 iii ti (lll) Fee. plate complete 1 0 00 
81 M9 1103 011 W502941HC1 }L .lill. ~ 'l 11/64(40)x7 Screw 11 64(40)x7 9 ~ ... I 

I 
83 M9 0501 050 W500384HC1 li ~ Washer 1 ..... 0 c I I 
84 M9 1207 002 W461723HC1 l¥ -* 'l 3/16(28}X8 Screw 3 16(28)x8 1 1 j,. I I 
85 MF 40AO 352 W475495HC1 11 7 Collar 1 - I - v 
86 M9 1206 002 W469860HC1 JjL '* ~ 3'/16(28)X22 Screw 3 16(28)X22 1 I. ~) 

I 

I I 
I 

I I 

LZ-720 · 780 · 790 

-6-



J:.fdlfJO~ 
UPPER SHAFT MECHANISM 

r. 

-7-

l , 
(97) (97) 1 

99 

LZ-720 · 780 · 790 

l 

t 
(102) 

-~ 



J:.fSI001* 
UPPER SHAFT MECHANISM 

i!ffl ~1!iicff. Common Parts 

Fig. .. ,H,:J-f ~~:J-f illllt 0 0 0 
e Cl ~ Description N co 0> 

"" Amt " " " I No. Parts. No. Ref. No N ~ ~ Req. ...J 

91 M9 1261 003 W484239H01 1L :ijl -1'· y t/4(40x12 Screw 1/4(40)X 12 1 () ') 0 
92 M9 1606 001 B 504016H01 ~1":/Jl:.;f.:?-y 1/4(40)X7 Set screw 1/4(40)X7 1 0 0 c 
93 M9 0501 064 S 684412H04 A 7 1) /~'!::"::,.. 5X28AV Spring pin 5X28AV 1 u 0 0 
94 MT 70AO 383 W484238H01 ~ 7 / ~ Crank 1 n 0 0 
95 MT 70AO 456 fa ~ 6204LLBNR Ball bearing 6204LLBNR 2 0 0 0 

906 MT 70EO 383 W484237G01 ~ 7 / ? (~) Crank complete 1 0 0 0 
96 MT 70AO 230 W343996H01 1:. ~ Upper shaft 1 0 0 0 I I 

907 MT 70EO 230 W343995G01 J:. .. (tJl) Upper shaft compete 1 0 0 0 I 
97 M9 1602 001 W500036H01 ilft-j-yJl:.;(,:t.y 1/4(40)x4 Set screw 1/4(40)X4 12 0 0 0 I 
98 MT 70A1 146 W483416H01 ;!II ~ IJ Oil shelter 1 0 0 0 

99 
MT 70AO 683 W484240H01 " A r\ tia * (LZ-7201JJ) Spiral gear 1 0 
MT SOAO 235 W484815H01 ., :ot - J... (LZ-780ffl) Worm 1 0 

110 MT 70A2 146 W483488H01 1' 7 7 

"" 
I) 1 0 0 0 

111 M9 0912 001 W483489H01 1- .;1 * v 9/64(40)X 12.5 2 0 0 0 
99 MT 85AO 235 W487106H01 ., ;t - J... (LZ-7901J!) 1 0 
100 MT 70A1 456 ta ~ 6004LLBNR Ball bearing 1 0 0 0 I I 
101 M9 1503 007 W501212H01 ~$t::IL:ijl,:t.y 15/64{28)X 10.5 Screw 15/64{28) X 10.5 1 0 0 0 
102 M9 1504 002 8 508963H01 3ft "* ::; 15/64(28)X10 Screw 15/64(28) X 10 4 0 0 0 
103 MT 70AO 767 p 980006:-<01 tl~"'-Jl-1-Jli (J::.) Timing belt pulley (upper) 1 :.10 0 
104 M9 1502 002 W500509H01 ljZ. * ::; 1 5/64(28x 12 Screw 15/64(28) X 1 2 2 0 00 
105 

MT 70AO 682 W343997H02 7 - I) - (LZ-720.1JJ) Balance wheel complete (U-7 20) 1 0 
MT 80AO 682 W343998H02 7 - I) - (LZ-7801tl)(LZ-790ffl) Balance wheel complete (LZ·780) 1 00 

107 M9 2201 003 W461726H01 11. >fl * ::; 1 1 /32(28) X 10 Screw 1 1 /32{28)X 10 1 00 0 
108 MT 70AO 523 p 980008)(01 jj ~ ....:. Jv 1- Timing belt 1 00 0 
109 MT 70AO 768 P 980007X01 tilf~"'"'"* ("f) Timing belt pulley (under) 1 00 0 

I 

-

-- I I 

LZ-720 · 780 · 790 

-8-



-9-

~fli, it.fliJJBlH~ 
THREAD TAKE-UP LEVER & NEEDLE BAR ROCKING MECHANISM LZ· 720 · 780 · 790 



~"' it.fiiiJfUH*-
THREAD TAKE-UP LEVER & NEEDLE BAR ROCKING MECHANISM 

~m 
~•r.g. Common Parts 

Ftg e& ~ :J-t: Yt~::J-1-' illi 0 oo I $ 0 :g Descrptton N CX)O'l .... 
Ami ..... .......... 

I No Parts No Ref No 
~ ~~ Aeq 

116 M9 0911 011 W502316H01 j!_ Jlll ;t. ~ 9 1641401 x 7.5 Screw 9 6M40lx7.5 2 l, I 
117 MT 70AO 601 W484235H01 l!it ~ ~ (:11:") Thread take-up lever flttina olate 1 ) (I r 1 - 1 { ( 0 I I 118 MT 70AO 582 P 978001X01 ~ fl\ Thread take-up lever 
119 MT 70E1 454 W484234G01 :11:"Ki fltti Thread take-y~ lever setting !;!In 1 l (J 0 
908 MT 70EO 682 P 978000X01 ~ " {lft~ Thread take-up lever comolete , 0 0 0 I 
120 MT 70EO 772 P 959001X01 at :tJ: ::~ o (fll) c-- "'J\," J" 'J / :1) Needle bearing 1 (J n C) 
121 MT 70AO 661 P 951000X01 iHl~7/~c .. , t: Needle bar connecting crank rod 1 (J 0 0 
122 MT 70AO 476 W484236H01 .A " - -tt Spacer 1 0 0 0 I 
123 - 11 /64(40)X 13 2 (J 0 0 I M9 1117 002 B 503844H01 .!Jl .:1'· y 11 /64(40) X 13 Screw 
124 MT 70/lD 667 W484247H01 at• $>' 4'- JE ~ '# Needle bar connecting stud guide I , 0 0 0 I 
126 MT 70AO 669 W484217H01 it.tlti .. ~ ? Jl- Needle bar rocking shaft bushlna 2 ( (J 0 
127 M9 1118 002 B 509061H01 !¥- ~ y 1 1/ 64(40!X 10 Screw 11 / 64(40) X 1 0 2 (J 0 0 I 

• 128 M9 0507 050 W484249H01 .8! 1t Washer 2 0 !(J 
129 MT 70AO 662 W484248H01 ttP o 7 r-~'# Needle bar connectina link au:de 1 l () 0 I 
130 MN 10AO 740 W500499H01 7 .J: )\1 .. Felt 1 ..... 
131 M9 1516 001 W500006H01 :51"T~Jl:..)l~ y 15/ 61B8) X 13 Set screw 15/ 64(28)X l3 2 <_l ( 

132 MT 70AO 420 W484250·i01 ~ '* fi ( ftt:::' /) Ne;d!; bar frame stopper 1 tIC 

133 M9 0400 085 S 64800H02 0 I) / ~ 4P 0 -ring 4P 2 )( (, 

135 MF 10E1 148 W468715-101 t: -r Oil braid 1 ( 1 
"-' 

136 M9 0602 002 W501567-101 :qL ;t. ~ 3/ 32(56l x 3 Screw 3 / 32(56)X3 1 r () ( 

137 M9 0816 002 W48421 0-101 :qL. * .;; 1/ 8(44)X 4.5 Screw 1/ 8(44)X 4.5 1 JO c I 
138 MT 70AO 181 ~ <tttt*-m> -- Thread guide for needle bar 1 co I W484245-101 *' • 139 MT 70NJ 660 W484244H01 jt • Needle bar 1 00 (l 
140 MT 70A1 740 W483420H01 7 .J: Jv ~ Felt 1 00 0 
141 MT 70AO ~ - , ;..) 0 (' W484246-101 it • $'" ~ Needle bar ·connectino stud 
142 M9 0909 003 W501901-101 A :qL ~ y 9/64(40! X6 Screw 9/64!40lx6 1 00 0 

MT 70A1 420 - W484251 -101 -- 00 0 I 143 ~ '* .. (fi~t:·/ ) Needle bar frame stOQQer , 
-· -

--
909 MT 70EO 866 W343999G01 it • ~ .X (t.ll) Needle bar frame complete 1 IOIO 0 
147 MT 70A2. 740 W483421H01 7 .J: Jl- ~ Felt 1 00 0 
148 MT 70AO 780 W483439H01 * Jv $'" Holder 1 00 0 
149 M9 0922 002 W464016H01 3f :t- y 9! 64(40)x8 Screw 9/ 64{40)x8 1 00 0 
160 M9 0302 053 S561 121H02 / ( ;r. ~ >t 3.5 1 00 0 

LZ-720 · 780- 790 
- 10-



- 11 -

=f-1.1~~00~ 
ZIG-ZAG MOTION MECHANISM 

159 

185 li~~~~~;:~ ... -1.01~ 

179 

911 

LZ-720 · 780 · 790 

1 9 

~+-175 

,(1---176 

6 -- I -----.1 



-T-~~JIH~ 
ZIG-ZAG MOTION MECHANISM 

~.Iii ~illS&. Common Parts 

Ftg. ·~:J-~ ~*'!:J- t: illlt oo 0 
$ dL ~ Decripnon NM en 

Amt. 
,...,... ,... 

No Parts. No. Ref. No. ~~ ~ Req. I 
156 M9 0920 002 W501523H01 :if- =f. :; 9/64(40)X6.5 Screw 9/64{40)X6.5 1 IDI I 
157 MT 70A1 780 W472569H01 * '" 

.,. Holder 1 IOI 
158 MT 70A1 454 W483418H01 .. Set pin 1 IO 
159 M9 1 109 001 W500985H01 ~T~~;t:f- y 11/64(40)X6.6 Set screw 11/64{40)X6.6 I IO 
160 MF 10E2 148 W462979H01 t: '1: Oil wick for set pin I If""' 

I 

163 MT 70AO 843 W484220H01 -T.~UU.b .. ;t ~ Jv 2 () tH) I 
164 M91513001 B 609060H01 ~-r::;...~;l:f- 15/64(28) X 1 0 Set screw 15/64(28)X 10 2 -> r l C 

910 MT 70EO 886 W346003G01 'f- A\ 11 IIJR (a!) Zig-Zag connecting link complete 1 0 
166 M9 1603 022 W468647H01 ;f. Jl- " 1/4(40)X 13 Bolt 1 
186 M9 1620 045 W482843H01 T "I .. 1/4(40)x5 Nut 1/ 4(40)X5 1 I 
166 M9 1604 022 W487119H01 ;f. Jv " l/4(40)X19 Bolt 1 I I I 
167 MT 70A1 886 W484260H01 "'fA ti DJ? Zig-Zag connecting rod 1 nc 
167 MT 85AO 886 W487114H01 ;-~ ti lb li Zig-Zag connecting rod 1 
168 M9 1606 001 8 504016H01 ~7"/~;t-*:; 1/4(40)X7 Set screw 1/4(40)x7 6 0( I 
169 MT 70AO 950 W346007H01 -'f 1\ v '" - Zlg·Zag width regulating lever 1 0[ I I 
170 M9 2402 035 W484269H01 ";I ~ - .:?- :; 3/8(28)X20 Thumbscrew 3/8(28)X20 1 0 
171 MT 70AO 910 W484261H01 l) ::,... ? Link 1 1n 1r I 
172 M9 1508 001 8 509088H01 ~T~~;t-*':; 15/64(28)x8 Set screw 15/64(28)X8 2 lv I 
173 MT 70Al 833 W484219H01 -rg,~;l ~ JL- (It} Zig·Zag motion shaft bushing (rear) 1 )10 I I 

175 MT 70A2 833 W484218H01 -T~.ft;l ~~~- (1~) Zig-Zag motion shaft bushing (front) 1 
176 M9 1500 086 W468763H01 :t1Jv:::.--Jt- NTN G15 Oil seal NTN G15 1 ' 

-
178 M9 1117 002 B 503844H01 :qz :r, :; 11 /64(40) X 13 Screw 11 / 64(40) X 1 3 3 ) I l 
911 MT 70EO 683 W346002H01 I\ A I< • • Spiral gear 1 0 I 
179 MT 70A2 454 W484252-i01 ;- . ~ .. Zig-Zag motion shaft 1 0 ' 180 MT 70AO 760 W484265-i01 {l; ·l: .. Eccentric link 1 () 

I I 
182 MT 70AO 666 P 980005X01 -'f .'iii! c ';I t: Zig-Za_g_ connecting rod 1 ( I I 

183 MT 70AO 606 W484256H01 .7.7.7.~~;/ ;t& Thrust plate cting rod 1 l 
184 M9 0919 002 W465620rl01 3ft '* :; 9/4(40)~6 Screw 9/64(40)X6 3 (I 

185 MF 10E2 148 W462729H01 ;a t: '1: 9/64(40)X6 Oil wick 1 I 

LZ-720 · 780 · 790 

- 12-



-T~~~fllH~ 
ZIG-ZAG MOTION MECHANISM 

rr-25 

~425 

~213 

~425 

~ 
206 

914 203 

ll 

201 913 198197 

-13-

195 

~ 
196 

~ .(1 

93~----~--J 
192 1 

191 

LZ-720 · 780 · 790 



T-~~~001* 
ZIG-ZAG MOTION MECHANISM 

~m 
~j!gJI.fi, Common Parts 

Fig. $,H,::I- 1-' ~t;f::l- 1-' f ft 0 0 0 
$ Cl .t, Description N (X) en a" Amt. 

,.... ,.... ,.... 
No. Parts. No. Ref. No 

~ ....J ~ Req . _, 
191 M9 1100 085 s 648001 1-1 1 0 IJ / -7' 1A P1 1 0 -rlng 1A P11 1 I•) OIC' I 
192 MT 70AO 559 W484268h01 -T- ~ Ul all .. Zig-Zag motion regulating shaft 1 0 OK· I 
193 MT 70AO 747 W346006H01 7 1/ - /... Frame 1 f) OL""~ 

194 M9 1504 002 B 508963H01 .iJl -?- ~ 15/64(28)X 10 Screw 15/64(28)x10 2 n •.J n 
195 MT 70A3 454 W484266H01 .. Shaft 1 (J 010 
195 MT 70AO 487 W484267H01 .A "' IJ :I Slide block 1 t) OIO 
197 M9 1108 001 B 503846H01 ~7"::.-.ll::...>~~-~ 11/64(40X5.5 Set screw 1 1/64(40)X5.5 2 0 0 () r I I 
198 MF 10E3 148 W500231H01 id! 1::: '£: Oil braid 1 00 0 I I I 

I 

213 M9 0501 063 S 561 121H04 ,, 
~ !3l J?£ 1 00 0 I 

I 
MT 70EO 666 W346004G01 -T- a D ';I f (ti) Zig-Zag motion connecting rod complete 1 00 913 
MT 85EO 566 W344969G01 -T- ~ 0 1-" (111) Zig-Zag motion connecting rod complete 1 0 ';I 

201 MT 40AO 761 W483446H01 ~ ,{. ... f! Eccentric stud 1 00 0 
I I 

203 M9 1204 003 B 508978H01 ~ ~ -?- ~ 3/ 16(28)X12 &:rew 3/16(28)x12 1 f_) 010 

206 MT 40AO 740 W468758H01 7 .l: )I,. ~ Felt 1 0 uto 

I 
914 MT 70EO 228 W346005G01 Ji (MI.) Connecting crank complete 1 OIO 0 
209 M9 1102 002 W500193H01 ~ ~ :; 11/64(40)X8.5 Screw 1 1/64(40)X8.5 1 r) 1) 0 
210 MF 10E2 148 W462979--i01 ;$ !:: '£: 011 braid , (I 0 ..... I 
211 MT 70A1 454 W483418H01 fill Connecting shaft 2 0 0 0 I 

I I 
I 

I 

I 

--- -
- - - - - ---- - -- -

LZ-720 · 780 · 790 

- 14-



- lb-

=r.~~~rvli~ 
ZIG-ZAG MOTION MECHANISM LZ-720 · 780 · 790 

--
2 11 i I l 

-

r () 



-T-~~~fiiH~ 
ZIG-ZAG MOTION MECHANISM 

l!m ~lAS .fl. Common Parts 

Ftg Sdlo:J-F jfl;f:J-F lib 0 0 0 1 I 
ll6 :Ia ~ Oeser pt1on N CD en 

Ami ,.... ,.... ,.... 
No P1r1s No Ret No. 

~ N ~ Req ..J 

216 M9 0501 064 S 584412H04 ,;;{ 7'1J / ~ 1::'/ 5x28AV Sl:!ring pin 1 0 
217 MT BOAO 454 W484818H01 T- a h ZiQ-Zag motion shaft 1 0 

I 
-

916 MT SOEO 236 W346020H01 ?-t ./...;f<-'( J" Worm wheel complete 1 0 
221 MT BOEO 350 W231708G01 11 ..... 

"' n 1.. (*.!!.) Combination cam 1 ( l 

916 MT 80E1 360 W346019G01 il'ft"hi-T-IU! <•.ll) Combination cam & zig-zag motion shaft complete 1 Ia 
222 M9 1222 033 W484821H01 il •l: 1:::" / -11 ::; 3/16(32) X 1 5 Eccentric screwed pin 3/1 6(32)X 16 1 (I I 

223 MT BOAO 772 606ZZ "? -{ 7 CA. J> IJ '/ 7' Micro bearing 2 t) 

224 M9 0604 050 S 562131 HP3 m -& M5 Washer M5 2 n 
225 M9 1251 045 8 509171H01 1" ·:; 1- 3/16(32lx3 Nut 3/16(32)X3 2 (. I 
226 M9 1221 033 W484820H01 1:::' / -* ::; 3{16(321 X 19 Screwed pin 3/16(321 X 19 1 . 
227 MT IBOA 1763 W346022H01 "-11-77/7 Bell crank 1 r 

228 M9 04041061 4X20 7- r\ t" / 4X20 Taoer oin 4x18 1 I I 
229 MT I70AO I 887 W484259H01 T-!ltilbfi\ Zig-Zag driVIng shaft 1 
917 MT SOEO 763 W346021G01 "'~'-?7 /? (U) BeU crank comple~e 1 0 I 

I - -- - - -
. I I 

-

- --

-- I 1-

--
- I 

-

I 
I T 

LZ-720 · 780 · 790 

- 16-



-T~~~f\lH~ 
ZIG-ZAG MOTION MECHANISM 

,-, 
• 222 I 

r-J 223 · 
I 224 

917 225 

L.l 22s 
227 ' 

L~~ 

® 

@ 

$ 

-I/-

LZ-720 · 780 · 790 

c_--o~.,.,~-
-----

l 

() 



-T~~)'aj'~ -
ZIG-ZAG MOTION MECHANISM 

filii 
Fig. 

No 

jl(t-f ::J - 1-" 

Ref. No. 

111ft 0 0 0 

NC:Ocn I Parts No 
Description 

Amt '7 '7 '7 I NNN 
Req ..J -l ..J 

216 M9 0501 064 
--=2...:..1 7:--.....;,;.;M=r -=-ao"Ao 454 

9i5 MT 80EO 236 W344963G01 ? * - t. * Jv t. (tJI.) - Worm wheel complete 1 0 
221 MT BOEO 350 W231515G01 11 .go jJ J.. (*!) Combination cam I J 

222 MT 85A1 886 W4871 10H01 T- .% ti 11J ft!i! {1) 1 
223 MT85A0411 W487113H01 - ).) 2 () 

224 M9 1205 033 W487112H01 ~:· :..- .:t. :; 3/16(32) 2 
225 M9 f251 045- B 509177H01 -;- "J ~ 3/ 16(32)X3 Nut 3/16(32)X3 2 

() 

226 M9 0504 050 S 562131 H03 1£ it M5 2 

Common Parts 

I l 

I I 
I I 

227 M9~~061 4x20 T- 1C ~ :..- 4x=2~0--------------------~'~~B~~~·~+~~H~--1~-
228 MT 7 OAO 8S:i7:--~W~4~84::-:2~5"'9c;-;H;-;;:071--=-r~A:;:-t!:::--==b~ .. ;--~ 1 0 ( ' 
229 MT 85A2 886 W487111 H01 -r ~ !i 1.' R (21 1 I I 
s1 1 '"MT 8seo 886 w 3449ssao1 -r a 11 • IIi <t~> 1 o I I 
230 M9 1507 002 W4617401-01 ~ --?- :; 15/ 64(28) X 18 2 1 
231 M9 0601 053 S 5611211-05 r\ * ~ it 6 2 I --232 M9 0617 050 S 562111H01 S1 1t 6 2 

I l 
l 

I - ----------·----------------------------------------------------------------------------------------------1-+1-r;~. ~T;-r--l~-

_ ________ _ _ ----------------- --------·H-t-+-H---t--'-i--t--rl -r-
l 
J 

1 
I 

LZ-720 · 780 · 790 

- 18-



¥P.r. J:. -7 f~H~ 
PRESSER BAR LIFTING MECHANISM 

- 19 -

242 
255 

(2 6) 254253 252 

245 

251 

LZ-720 · 780 · 790 

'\ 

I 249 
' ' 

I L_l 
I 

250 

I (919 ) 

! l _j 
I I 

I I 
l ) 



-._.; 

1JP.r.J:.-7 fVJ~ 

PRESSER BAR LIFTING MECHANISM 

fr.ll'l ~.iillil!~ Common Parts 

Fig. -~ :::J -1-' w-~;j :::J- f ill It 0 0 0 
$ 0 ~ Description N al 0) 

I I "" Amt. ""' ""' ""' No. Parts. No. Ref. No. ,..:, ~ ,..:, 
Req. ...J ...J 

231 MT 70AO 720 W484275H01 liP .:r; ~I J:. ?' t& Presser bar lifting pate 1 0 0 0 
232 MT 70A6 454 W484277H01 "/ ~~ it :\'- f! Connecting pin 1 0 0 0 
233 M9 0506 065 S 692411 H06 E ~ .11:. )I • 6 E-typ stop ring 6 1 n 0 () I 
234 M9 1219 015 W481460H01 ~ f;j" .!jl ~ ~ 3/ 16(28)X 6.7 Hinged screw 3/16(28)X6.7 2 0 0 0 
235 MT 70A1 950 W484276H01 }i!l.:r;J:.?'v'~ (~) Knee lifter lever (laft) 1 0 0 0 
236 M9 1607 022 W 481459H0 1 ;f, Jv " 15/ 64(28) X 1 3 Bolt 15/64{28) X 13 3 0 0 0 
237 MT 70A1 601 W484282H01 !IX 1t t& Plate for tension releasing lever 1 0 0 0 I 
238 M9 0935 002 W 500294H01 Sf' * y 9/64{40)X8 Screw 9/64(40)X 8 2 0 C) 0 
239 M9 0409 060 S 562131 H02 

' 1i ~ mt Ji Washer 2 0 0 0 

241 MT 70A1 572 W484283H0 1 "/ Jv ~ l 'i :f'· Spring 1 0 0 0 
242 M9 1601 035 W484270H01 "/ ~ - "* 

y 1/ 4(24) X 45 Thumb screw 1/4(24)X4 5 1 0 0 0 
243 M9 2402 030 W484271 1-01 ~ ~ "* 

y 3/ 8{28) x 34 Special screw 3/8(28)X34 1 0 0 0 
244 MF 10A3 691 wsoo233r01 1i ,A 7 •'/ 

" 
Gasket 1 0 0 0 

245 MT 70AO 738 W4842781-01 ~I ~ ~- Knee lifter rod 1 0 0 0 
918 MT 70EO 950 W346009G01 ~.:r; J:.ij 1;;<-ii: (OJ Knee lifter lever compl~rte (laft) 1 0 0 0 
246 MF 70A1 950 W4814581-01 }i!lzJ:.?'vl<-:6 Knee lifter lever (right) 1 0 0 0 
247 M9 0101 062 W5002451-01 ~ 1:::' / Snap pin 1 0 0 0 
248 MT 70AO 352 W4842801-01 jJ 7 - Collar 1 0 0 0 
249 MT 70AO 511 W4842791-01 ~ tF .. Knee lifter connecting rod 1 0 0 0 
919 MT 70E1 960 W 3460 10G01 ¥t~.:r; J:.ij v.-<-;E (lll) Knee lifter lever comple~e (right ) 1 0 00 
250 M9 5002 067 B.5X40 it41tl:::'/( 8 X~) 5 X40 Pin (BX5X40) 1 0 00 
251 MF 70AO 572 W4814781-01 ·:; 1v • l'i * Spring 1 0 00 I 
252 MT 70A1 192 W3460081-01 t& J ( * Spring plate 1 0 
252 MT SOAO 192 W3460081-02 t& ~ 'i * Spring plate 1 00 I 
253 M9 1214 015 W6020061-01 ~ 1t Sf' ;t. y 3/ 16(28)X8.3 Hinged screw 3/16(28) X 8.3 1 00 0 
254 MT 70AO 220 W484281 1-01 J:. *' .::L Jv "' Tension releasing lever 1 00 0 
255 MT 70A5 572 - W4834431-0 1 ''I Jv 7 ~ '" * Spring 1 00 0 

I 

LZ-720 · 780 · 790 

- 20 -



- ,£.1 -

¥It z ..t If rK1i~ 
PRESSER BAR LIFTING MECHANISM 

271 

270·----

25 -~_. .,.'1(,,~~...,._, 

269- ---4-

266 

2 5 
265 (LZ-780)(LZ-790) 

(LZ-720) 

r 

LZ-720 · 780 · 790 



jlf! .:I: ..t.lf 00~ 
PRESSER BAR LIFTING MECHANISM 

f!m 
~)i$.1j, Common Parts 

Fig. l!S~::!-1-' ~~ :1 - t iltl 0!0 0 
sri Cl .t; Description NCO (I) 

QD Amt "" " No. Parts. No. Ref. No. ,.:,,,.:, ,.:, 
Req. ~~ ~ 

261 M9 8004 070 S 624001 HJ2 iM ~ 7 32 Steel ball 7 32 1 ,, - I 
262 MF 70AO 265 W487020H01 ~xtf5"4'- Presser bar lifting bracket 1 , ·I· •tt 
263 MT 70AO 267 W484216H01 ~X~ ;I ~ Jt.- Presser bar bushing 1 ' •)' ,,, ' 
264 MT 70AO 262 W484272H01 ~ I ~ Presser bar 1 ' •I· II ' 

MT 80AO 105 W472547G01 ~ I <*.D.) (LZ-7 BO)(LZ-790) Presser foot (LZ-780) (LZ-790) 1 I 11· -
265 MT 70AO 105 P 974006X01 fill I (t.ll.) (LZ-720) Presser foot (LZ-720) 1 ( I I 

MT 70A 1 105 W483474G01 fill I <*Mr-7'1tm> Presser foot 1 Ill 
266 M9 0851 015 W501007H01 ~ 1t ~ * ~ 1 8(44)X9 Hinged screw 1 8(44)X9 , I )( IJ I 
267 M9 1109 001 W500985H0 1 ~7::.-J.I:;I-t-~ 11 64(40) X 6.6 Set screw 11 64(40)X6.6 , l } n 0 
268 MT 70AO 253 W484274H01 flll::cJ:.?':tJ.L. Presser bar litting cam lifting 1 I ~ 0 u 
269 MF 70AO 252 W481454H01 fill I J:. ?' Presser bar lifting lever 1 ' n (_• 

270 M9 1108 001 B 503848H01 ~1" :;., J.I:;I;t- ~ 11 64(40)x5.5 Set screw 11 64(40)X5.5 1 I' ) I I 

27 1 M9 0800 086 P 625001 X01 * -f Jt.- ::.- - Jt.- Oil seal 1 1 IU I - - -- - - -

I 

I 
I 

I 

I 

I 

--
I 
I 

LZ-720 · 780 · 790 

- 22-



-:l.$-

)/&~flfMJi~ 

REVERSE SEWING MECHANISM LZ-720 · 780 · 790 

2 8 

~283 

284 

3 0 

304 

30~ 
285 

2 1 



\_.,,__.,; 
lf&ySmH~ 

REVERSE SEWING MECHANISM 

Fig. ~At::J-~ ~.t-1 ::J- I' 

I 

'--'._) 

Q ~ AA -i. Description 
No. Parts. No. Ref. No. 

276 M9 0604 060 W502791H01 fa (I:'/) Pin 
277 M9 0903 002 B 509065H01 Sf .:?- :; 9/64(40)X6.5 Screw 9 / 64(40)x6.5 
278 MT 70A2 950 W484285H01 if& '/ II v I~ - Reverse stitching lever 
279 M9 1502 045 W501883H01 -r ·;t ~ 15/64(28)x4.0 Nut 15/ 64{28)X4.0 
280 M9 0601 051 W462950H01 • 1-:t J.i ~ 86 Lock washer 86 
281 MT 70AO 572 W484286H01 "J Jv $ r\ .:j<. Spring 
282 M9 5001 067 :M#4' t:::.-(sxm) 5X14 Spring guide pin (BX5 X 14) 
283 M9 1506 015 W501246H01 ~ 1-:t lj2. .:?- :; 15/64{28)X16 Hinged screw 15/ 64(28)X 16 
284 MT 70AO 321 W484284H01 if& '/ a .t& Reverse stitching plate 
285 M9 1201 010 W501934H01 .liD. .:?- :; 3/16{28)X 7.3 Screw 3/16{28)X7.3 
286 M9 0501 051 S 563122H04 .. # J.i ~ 85 Look washer 85 
287 M9 1202 045 W500001H01 -r ':I ~ 3/16{28)X4 Nut 3 / 16{28)X4 
288 MN 15AO 953 W462951H01 I) / 7 (~*!.t&) Connecting link 
289 M9 1502 016 W501570H01 ~ # 11. .;p. .f. :; 15/64(28)X 18 Hinged screw 15/64(28)X 18 
290 MN 15AO 324 W502924H01 if& '/ II 5 (:0) Reverse stitching crank (right) 
291 M9 1117 002 B 503844H01 lj2. .f. :; 11 /64{40)x 13 Screw 11 /64{40)X 13 
292 MT 40A1 454 W468767H01 fS Reverse stitching shaft 
293 MM 11AO 352 W446142HJ1 n ? - Collar 
294 M9 1506 001 B 509087HJ1 !lfi-}-'/J.l::;i.:?-:; 15/64(28)x7.0 Set screw 15/64(28)X7.0 
295 MN 15AO 323 W451018HJ1 if& '/ til ~ (<£) Reverse stitching crank (left) 
296 M9 1106 001 B 509266H01 iiJi-J-'/.t.l:.;i.:?-:; 11/64(40)X4.3 Set screw 11 /64(40)X4.3 
297 MN 15AO 886 W460582H01 £ ~ ~ (~I.IJ!e) Bell crank 
298 M9 0702 060 W460583H01 fa ( t'/) Pin 
299 MF 10E2 148 W462984H01 t 'E Oil braid 
300 MT 40A2 454 W468771H01 '* Shaft 
301 M9 1519 001 B 509114H01 m-r '/ JJ:: ;l -t·:; 15/64(28)x 23.5 Set screw 15/64(28)X23.5 
302 M9 1110 002 W500294H01 .;p. .:?- :; 11/64(40)X8.0 Screw 11;64(40)x8.0 
303 M9 1501 045 B 509260H01 -r ':I ~ 15/64(28)x3.0 Nut 15/64(28)X3.0 
304 MT 70A2 601 W468780H02 Jill # .t& Base plate cover 
305 M9 1202 001 W500151H01 i!Ji-J-'/J.I:.;i.f.:; 3/16{28)x6 Set screw 3/16(28)x6 
306 MN 15AO 910 W460584H01 il • ~ (I) /7) Connecting link 
307 M9 0707 063 W501015H01 1:' / Pin 
308 M9 1501 006 W469557H01 -~Sf .f· :; 15/64(28) Set screw 15/64{28) 
309 M9 0703 060 W502921H01 ~:· / Pin 
310 M9 1502 045 W501883t-01 -r ':I ~ 15/64(28)X4.0 Nut 15/64(28)X4.0 
311 M9 0601 051 W462950t-01 • # J.i ~ 86 lock washer 86 

-24-

i'fffl 
~i!$At Common Parts 

1W~ 0 0 0 
N CXI 0) 

Amt ....... ..... ....... 
,..:, ,..:, ,..:, 

Req. ..J ..J ..J 

1 0 0 0 
1 0 0 0 
1 0 0 0 
1 0 0 0 
1 0 0 0 
1 0 0 0 
1 0 0 0 I 
1 0 0 0 
1 0 )0 I 
1 0 0 0 
1 0 0 0 
1 0 0 0 
1 0 0 0 
1 0 0 0 
1 0 0 0 I 
1 0 0 0 I 
1 0 0 0 
1 0 0 0 
4 10 0 0 
2 0 0 0 
2 0 0 0 
1 0 0 0 I 
1 0 0 0 
1 0 0 0 
1 0 oo 
1 0 oo 
2 0 00 
1 00 0 
1 00 0 
1 0 00 
1 00 0 
1 00 0 
1 00 0 
1 00 0 
1 00 0 
1 00 0 

LZ-720 · 780 · 790 



la IJ JV)f~ 
FEED ROCKING MECHANISM 

316 

24~ 
-~~ 
338 jl 33 
337---

-25-

321 

328 
97 

• 

LZ-720 · 780 · 790 



L'-
3 'J m11~ 
FEED ROCKING MECHANISM 

Fig. 86 ~ :::J - " j!ft;I:::J- f 
$ 

No. Parts. No. Aef.No. 

316 MT 70AO 761 W484292n01 11 .(. .. 1:' / 
317 M9 0508 050 W484293r01 l9i 1t 
318 MT 70AO 278 W484289r01 * ~ ~ IJ i!l'i 
319 M9 1112 002 W501880r01 ~ :?· ~ 

320 MT 40A3 750 W468779r01 7 -~ :.... ;:L 

MT 70AO 104 W486335r01 ~ I) 

321 MT 80AO 104 W483434r01 ~ IJ 
MT 70A1 104 W483482r01 ~ I) 

322 M9 0851 002 W501000H01 ~ * lJ 
323 MT 70A4 454 W484288H01 fa 
324 MT 70A1 228 W484287H01 me 
325 MT 70AO 287 W484221H01 ~ I) flk ;l 7 )1, 

326 MF 10E2 148 W487099G01 1::: 'E 
328 MQ 70AO 352 W502332H01 1J 7 -
330 M9 1502 002 W500509H01 ~ * ~ 

331 M9 1203 003 B 509178H01 ~ ~- ~ 

332 M9 1601 022 W501987H01 * Jv 1-
333 M9 1106 002 W501098H01 ~ * :; 
920 MT 70EO 281 W484290G01 ~ I) j.., 

a 
336 M9 1110 002 W500294H01 3JL * :::; 
337 M9 1505 001 B 509087H01 M1-.Y.LI:. ;ot =1< :; 
338 MF 10AO 286 W454875H01 ~ I) ftl ;i 7 Jv 

-

-

- - --
-

~ ~ 

11 / 64(40) X 1 2 

(LZ-720) 
(LZ-7 SO)(LZ-7 90) 

(*fflr - 7'1t.ffl) 
1/ 8(40)x7 

(;Q) 
(lll) 

15/ 64(28 X 12 
3 16(28)X15 
1 4(24)X15 
1 1 / 64(40)X 12 
(iJl) 
1 1/ 64(40)X8 
15 64(28)X7 
( :ti) 

~1ft 
~iiS.fi. Common Parts 

illft 0 0 0 
Descri!Jtion ('j CXl en 

Amt. ,... ,... ,... 
Aeq. ~ N N _, _, 

Eacentric pin cc 1 0 0 0 
Washer 2 0 0 0 
Feed rock shaft crank 1 0 0 0 I 
Screw 11 / 64(40)X 12 2 0 0 0 
Bushing 1 0 0 0 
Feed dog (LZ-720) 1 0 
Feed dog (LZ-780) 1 0 0 
Feed dog 1 0 
Screw 1 t8{40)x7 2 0 0 0 
Feed rock shaft 1 0 0 0 
Feed rock shaft crank (right) 1 0 0 0 
Feed rock shaft bushing (right) 1 0 0 0 I 
Oil braid 1 0 0 0 
Collar , 0 0 0 
Screw 15 64(28)!><: 12 1 0 0 0 
Screw 3 16(28)X15 1 0 0 0 
Bolt 1 4(24) X 15 1 0 0 c 
Screw 11 64{40)x 12 1 0 0 0 I 
Feed bar complete 1 00 0 I 
Screw 11 64{40)x8 1 0 00 
Set screw 15164(28)X7 1 0 00 
Feed rock shaft bushing (left} 1 0 00 

I 
I 

LZ-720 · 780 · 790 

- 26-



- 27 -

""F*ttl • ll ~lliPIVH~ 
LOWER SHAFT & STITCH REGULATOR MECHANISM 

343 

369 368 

344 345 
346 

() 

349 
347 348 

366 
367 

LZ-720 · 780 · 790 

,.----355 

I 356 
&---

I 357 r-

921 

365 



"'F*dl .\ur imJJD niH~ 
.J 

LOWER SHAFT & STITCH REGULATOR MECHANISM 

~ffl 
~i!f£.!1. Common Parts 

Fig. $&l. :J -I-' -~ ::J - 1-' iliA 0 0 0 
$ "' ~ Description N OJ a> DD 

Amt. ,... ,... ,... 
No. Parts. No. Ref. No. N ~ N 

Req . ~ ~ 

343 M9 1000 086 W468799H01 ::t-{Ji,y-}1, GlO Oil seal G10 1 1 IQ 0 
344 MT 40AO 451 W468796H01 T fa_,~ ' Jl, (~) lower shaft bushing (left) 1 0 0 0 I 
345 M9 1606 001 B 504016H01 ~7::.-J.I:..,t.:f'.oy 1/4(40)X7 Set screw 1/4(40)X7 , I) 0 0 I 
346 MT 70EO 683 W333520G01 1\ :;r. r\ ~. Spiral gear 1 0 0 0 
347 MF lOAO 688 W467247H01 r\ 1 7 Pipe 1 0 0 0 
348 MT 70AO 452 W468793H01 T .. _,1 ' Jl, (:Ei) Lower shaft busing (right) 1 0 0 0 
349 MT 40AO 760 W468818H01 a; ,e;. • Eccentric link 1 0 0 0 I 

I 

355 MT 40AO 270 W480410H01 ¥!' ::,. ;f. ' / Push bunon 1 0 0 0 
356 MF 30AO 245 W462657H01 P1 ill /( .:t- Spring 1 0 0 0 
357 M9 0505 065 s 592411H03 E ~J.I:.;l .. E-typ stop ling 1 0 0 0 

I 

921 MT 40EO 306 W339689G01 ~ 'J c ·:~ 1-'llillUt (t.ll} Feed regulator & connecting rod complete 1 0 0 0 
365 MT 70AO 450 W344921 H01 "F .. Lower shaft 1 0 0 0 
366 M9 1508 001 B 509088H01 m:r::.-JJ:..,t.:t- .Y 1 5/64(28) X8 Set screw 15/64(18) X 8 2 0 0 0 
367 M9 1606 001 B 509087H01 ?Jl'T:/J.l:._,l.:f'.:/ 15/64(28)x 7 Set screw 15/64(28)X7 1 0 0 0 
368 MT 50A 1 761 W468786H01 {I i,• •• Eccentric pin 1 0 0 0 
36g MT 40AO 910 W468785H01 I) / 7 Connecting link 1 00 0 
370 M9 0503 066 S 592421H03 E ~ ll: ;l ta 3 E-typ ling 3 2 00 0 

I 
I 

LZ-720 · 780 · 790 

- 28-



- 29-

"'F *dl • ll EI BMI JOIJIJ 1it 
LOWER SHAFT & STITCH REGULATOR MECHANISM 

378 
379 380 

387 
386 

385 

LZ-720 · 780 · 790 

II y 
® 

I 

& 
I 

1 
I 

3 1 

384 3 3 



-
~- • Jl1§1114iarllH~ 
LOWER SHAFT & STITCH REGULA TOR MECHANISM 

f!Jll ~iiBS.ft. Common Parts 

Fig. Bl!.ft.::J-t: YHt::~-r flit 
~ 0 0 

$ Cl ~ Description (X) CD .... 
No. Pa1b. No. Ref. No. Ami. ,.. ,.. ,.. 

Req. ~ ~ ~ 
376 MF 40AO 334 W487012H01 • .. * Bevel gear 1 0 0 0 
377 M9 1602 001 W500036H01 l:Jij-y.!.I:.JI'*;; 1/4{40)x3.2 Set screw 1/4(40)x3.2 4 0 0 0 
378 MT 40A3 833 W468732H01 )I' 1 )f., Bushing 1 0 0 0 
379 MT 40A4 454 W468801H01 .. Shaft 1 0 0 0 
380 MT 40A3 683 W468800H01 1\ A I~ .. • Spiral gear , 0 0 0 
381 MT 40A3 456 W468790H01 .. ~ Ball beallng 1 0 0 0 
382 MT 40A1 750 W468792H01 7 ".1 y .:1 Bushing 1 0 0 0 
383 MT 70A1 644 W484296H01 * ;; llli • Spiral gear 1 0 0 0 
384 M9 5001 063 W461713HJ3 ~ '* t' / Special pin 1 0 0 0 
385 MF 10A1 572 W468847H01 ") )f., ~ I~ * Spring 1 0 0 0 
386 MT 40A1 154 W468819H01 • ~ .ti Guide plate 1 0 0 0 
387 M9 1108 002 B 509289H01 SJl * ;; 1 1/64(40)X7 Screw 11 /64(40) X 7 2 0 0 0 
388 M9 1606 001 B 504016H01 ll'TY.!.I:.JI'*.Y 1/4(40)X7 Set screw 1/4(40)x7 2 0 0 0 
389 M9 1613 001 B 509060HJ1 917-::....!.I:.JI'-t-.Y 15/64(28)X 10 Set screw 15/64(28)X 10 1 0 0 0 

LZ-720 · 780 · 790 

- 30-



tJ -:,fU1f~ 
ROTATING HOOK MECHANISM 

41 
411 

391 

410 
40 

3 2 

-31 -

LZ-720 · 780 · 790 

406 

401 



G-' 
tJ 71U}fNt 
ROTATING HOOK MECHANISM 

Fig. ~,Pa:J-f )l( *;t :J - f 
$ 

No. Parts. No. Ref. No. 

391 M9 1116 002 W501400H01 .;:p. * :; 
392 MT 70AO 229 W346011H01 ~ it .Jl:: ~ 

393 M9 1251 030 W500190H01 ~ '* * :; 
395 MT 40A1 740 W486324H02 7 I. Jv 1-
396 M9 1503 001 B 508971 HOt ~'T'/J.I:~;f'.:; 

397 M9 1602 001 W500036H01 ~'T'/J.I:~;f'.:; 

398 MF 40AO 332 W487011 HOt * fl * 399 MT 40A4 833 W468746H01 tJ 7 ta ~ 1 Jv 
400 MN 10AO 500 W501275H01 li 
401 M9 0602 010 W500048H01 liD. * :; 
402 MT 40A1 742 W468784H01 If 
403 MT 40A4 691 W468787H01 jf 7. 7 ") 1-
404 MT 40A3 454 W468740H01 .. 
405 M9 1513 001 B 509060H01 ~7-:/.LI:~*:; 
406 M9 1102 005 W468808H01 "' $It .Jl:: ~ .:f'· :; 
407 M9 1104 045 W500079H01 T ") " 408 MF 10AO 352 B 422844H01 tJ 7 -
409 MT 40A5 833 W468742H01 n 7 til ~ 1 Jv 
410 M9 0801 086 W468802H01 ;:t 1 Jv ::.- - Jv 

4TT M9 1103 002 P 975006X01 .;:p. .:f'· y 
412 MT 70AO 120 P 975029X01 tJ 7 

413 MT 40AO 123 P 976001X01 ;f- 1::' / 
414 MT 70EO 125 P 976013X01 ;f-t:. /7-7. 

Cl 

"" ~ 

1 1 /64(40) X 8 

3/16(32)X6.7 

15/64{28)X4.5 
1/4{40)X4 

{ ilfi) 

3/32{56)X4 

15/64{28)X10 
11/64{40)x23.5 
1 1/64{40)X3 

Ut) 

11 /64(40) X 5 

'ifffl *iif:a.Pa Common Parts 

imti: 00 0 
Description NCD Ol 

Amt. ........ .... 
NN r-:, 

Aeq. ..l ..l ..l 

Screw 1 1 /64{40) X 8 1 0 0 0 
Rotating hook positioner 1 0 0 0 
Screw 3/16(32)x9.7 1 0 0 0 I 
Felt 1 0 0 0 
Set screw 15/54{28)X4.5 64 2 0 0 0 I 
Set screw 1/4{40)X4 2 0 0 0 
Bevel gear 1 OIO 0 
Hook shaft bushing {front) 1 0 00 
Plug 1 0 00 I 
Screw 3/32{56)X4 3 0 010 I I 

' Cover 1 0 0 0 I 
Gasket 1 0 0 0 I 
Hook sgaft shaft 1 0 0 0 I I 
Set screw 15/64{28)X 10 2 0 0 0 I 
Set screw 1 l/64(40)X23.5 1 0 0 0 
Nut 11 /64(40) X 3 1 0 0 0 
Collar 1 00 0 I 
Hook shaft bushing {rear) 1 0 0 0 I 
Oil seal 1 0 0 0 I 
Ssrew 11/64{40)X5 1 00 0 I 
Rotating hook 1 0010 I 
Bobbin 1 000 I 
Bobbin case 1 OIOIO I 

I I 
I 

I I 
I I 

I I I I 
I 

I I I 
I 

I I 
I 

LZ-720 · 780 · 790 

-32-



- 33-

~)dllVH~ 
OIL LUBRICATION MECHANISM LZ-720 · 780 · 790 



**~dl~ 
OIL LUBRICATION MECHANISM 

1J!Jft ~iii8~ Common Parts 

F~g. l!I!.H.:J-1-' jf~:J-f flllft 0 0 0 
$ ce. ti Description N ao Ol 

No. Pans. No. Ref. No. Amt. ,... ,... ,... 
~ ~ 

. 
Req. N 

..J 

421 MF 10E1 148 W483423H01 t ~ (lll) 1 .2~x240 Oil braid 1.2~X240 1 u !0 0 

424 M9 0935 002 W500294H01 !fL * ~ 9/64(40lx8 Screw 9/6.4(40)x8 2 .o IQ 
426 M9 0409 060 S 662131H02 ~ jj ~ ~ t Washer 4 0 10 0 

428 MT 70AO 731 W484809G0 1 I~ 1 7 (*.ll.) Oil pipe complete 1 !0 10 0 

924 MT 70EO 138 W346014G01 * 1 Ji.-?~7~~17 (lll) Oil tank & pipe complete 1 10 I() 0 
430 MT 70A1 731 W462998H01 '" 1 7 Oil pipe 1 10 10 0 
431 M9 0920 002 W601623H01 !fL * ~ 9/64(40)x6.6 Screw 9/64(40)x6.5 4 10 0 0 
432 MT 70A2 780 W484805H01 * )(, .y - Holder 1 10 0 0 
433 MT 70Nl 339 W346016G01 ~ n '" - (*D.) Oil cover complete 1 10 0 0 
434 MT 70Nl 783 W346013H01 7 v - ./... (*:::o'7-~) Oil pump frame 1 10 u 0 
435 MT 70A2 688 W484801H01 '" 1 7 Oil pipe 1 10 oo 
925 MT 70EO 783 W 348012G01 7v-J... ~~17 (lll)(sti~7~-~) Oil pump fram & pipe complete 1 g 0 0 
436 M9 1203 002 B 509178H01 !fL * ~ 3/16(28)X 16 Screw 3/16(28) X 15 2 0 0 0 
437 M9 1113 003 W501866t-01 jt, l¥ * ~ 11/64{40))(4 Screw 11/64(40)x4 2 0 u 0 
438 M9 1605 031 W484800t-01 ~ 1.t ;f. )(, ~ Bolt 1 0 0 0 
439 M9 1103 001 W601117t-01 Hl7.Y.d:.;ot*:; 11/64(40) )( 3 Set screw 11/ 64(40)x3 2 u .u 0 
440 MT 70Nl 644 W484299t-01 * ~ .. * Spiral gear 1 u (J 0 
441 MT 70Nl 794 W484298t-01 ;f. ~ 7 ... Oil pump shaft 1 0 .c 0 
442 MT 70/JoiJ 337 W484802t-01 7 1 Jv t Oil filter 1 u <...,; 0 

I 

LZ-720 · 780 · 790 

-34-



*~~dJfmf~ 
OIL LUBRICATION MECHANISM 

I 
I 
I 
I 
I 

453 

-35-

LZ-720 · 780 · 790 



~~dJ~-
OIL LUBRICATION MECHANISM 

~m 
~i!ltla.g, Common Parts 

Fig. $ ~ ::J- I-" )iff;t::J- I-" ®I£ 0 0 0 
$ a ~ Description N co en 

I ""' Amt. 
,... ,... ,... 

No. Parts. No. Ref. No. N N N 
Req. ._J ...J ...1 

446 MT 40A1 780 W480408H01 * Jv 'Y Oil braid holder 1 0 0 0 I 
447 MT 40A5 688 W468823H01 ,.; 1 7' Oil pipe 1 0 0 0 I 
448 M9 0935 002 W500294H01 .ijl .:t- :.; 9/64(40)x8 Screw 9/64(40)X8 7 0 0 0 
449 MT 40AO 780 W480407H01 * Jv 'Y Oil braid holder 1 0 0 0 
451 MT 70AO 742 W484297HJ1 If Cover 1 0 0 0 I 
452 MT 40A3 688 W468821H:l1 ,.; 1 7' Oil pipe 1 0 0 0 
453 MS 03A4 572 W501765H:l1 ''/ Jv ~ ~~ .:t- Spring 1 0 0 0 I 
454 MT 40A4 688 W468822H::l1 ,.; 1 7' Oil pipe 1 0 0 0 I 
455 M9 1605 031 W484800H:l 1 4f J* * Jv ~ Bolt 1 0 0 0 
456 M9 1104 002 B 503842H01 :;p. .:j\ :.; 1 1/64(40)X4.5 Screw 1 1/64(40)X4.5 2 0 0 0 I 
457 MT 70A2 731 W462831H01 ,.; 1 7' Oil pipe 1 0 0 0 I 
458 MT 70A3 780 W484295H01 * Jv .,. Oil braid holder 1 0 OIO I 
459 MF 10E2 248 W462985H01 t:: -l:: 2.5; Oil braid 1 0 0 0 
926 MT 70EO 780 W484294G01 * )1, 

.,. (t.ll.) Oil braid holder complete 1 0 0 0 
460 MT 70A4 780 W444230H01 * Jv 'Y Oil braid holder 1 0 0 0 I 
461 MF 10AO 740 W502394H02 7 .J:. Jv ~ Felt 1 0 0 0 
462 MM21AO 731 W484209H04 I~ 1 7' Oil pipe 1 0 0 0 
463 MT 70AO 146 W344919H01 ;d! ~ ,. Oil shelter 1 0 0 0 
464 MT 70A3 740 W344918H01 7 :r. Jv ~ Felt 1 0 0 0 
465 MT 70A5 780 W483422H01 * Jv .,. Oil braid holder 1 0 0 0 
466 M9 1107 002 W500092H01 1¥- * :.; 11/64(40)X5.5 Screw 11 /64(40) X 5.5 1 0 0 0 I 
467 MT 70A6 572 W487100H01 ''/ Jv ~ J'i. .:?· 1 00 0 

- - -- ~ -

I 

LZ-720 · 780 · 790 

- 36 



ita~*i!V1i* 
ACCESSORIES BOX 

476 

489---~ 

- 37-

477 

~ -r 492 
491 

i 
486 

LZ-720 · 780 · 790 

~480 

~481 

® 482 

~>-------483 

485 484 



1-t 3,~)1001~ 
ACCESSORIES BOX 

Fig S!lc?a::J-~ J.'H;t ::J- t: 

No. Parts. No. Ref. No. 

476 MF GOAD 749 P 833000X01 
477 MF 70EO 418 W481678G01 
478 MF 70AD 419 W476425H02 
479 MF 70A1 419 W476426H02 
480 MF 7100 187 W487138H01 
481 M9 0401 041 S 519132H01 
482 M9 0607 050 S 562131H04 
483 MF lOAD 740 W502394H02 
484 MT 40AO 126 W447008H01 
485 M9 0901 035 W464008H01 
486 M9 0409 050 S 562131H02 
487 MB 02A1 608 P 842002X01 
488 MB 02AO 608 P 842003X01 
489 MT 40AD 123 P 976001X01 
490 MT 70AD 128 S 970011 H01 
491 M9 1519 001 B 509114H01 
492 M9 1501 045 B 509260H01 

f.t 
::i 
v; 
v; 

* 11. 
at 
7 

:lE 
''/ 

1.2 

* * ;f, 

.. 
-r 

$ .?a 

1.1 .?a *' J.,. 1:: ::,... y 

ti ::i J.,. 

ti ::i J.,. 

liiZ /{ * * * y 

~ 
I '" " ~ 

'::;' ~ * ~ ~ 
y [§] ~ 

y [§] y 

I: ::,... 

it 
,;;l * y 

") ~ 

ifJfl *il$.?.. Common Parts 

imti: 0 0 0 
~ Description Amt. N (X) 0) 

r" r" r" 

Aeq. ,.:, ,.:, ,.:, 
...J ...J ...J 

Accessories box 1 0 0 0 
(~) Rubber hinge complete 2 0 oo 
( :;1;:) Vibration preventing rubber (large) 2 0 0 0 
( tJ\) Vibration preventing rubber (small) 2 0 0 0 

Thread take·up spring 1 0 0 0 
M4.5x20 Screw M4.5x 20 2 0,0 0 
M6 Washer M6 2 q o 0 

Felt 1 c 10 0 
Scale 1 c !0 0 

9/64(40)x7 Thumb screw 9/64(40)X7 1 c !0 0 
M4 Washer M6 1 c 10 0 
( ,j,) Screw driver (small) 1 c 10 0 
(,P) Screw driver (middle) 1 c 10 0 

Bobbin 4 iO 10 0 
SGX1965 # 11 Needle SGX1965 # 11 4 .0 10 0 

15/64(28) X 23.5 1 0 0 0 
15/64(28)x3.0 1 0 0 0 

LZ-720 · 780 · 790 

-38-



1t,. cHa 001~ 
ACCESSORIES 

-39-

LZ-720 · 780 · 790 



-
1t~~001~ 
ACCESSORIES 

ii!Jft ~i!lll!~ Common Parts 
' F.g as.g,:J-r jlf.t.;j :J - ~ filii 0 0 0 

$ Q 
~ Descr•Ptlon N CD Ol ao Amt ,.... ,... ,... 

No Parts. No Ref. No. 
~ ~ N Req. ..J 

496 MF 40EO 193 W227464G01 * :rr. "S' (1fi.) Cotton stand complete 1 0 0 0 
497 MT 40EO 190 P 992007X01 * * f± m Bobbin winder complete 1 0 0 0 
927 MF 20EO 776 W338204G0 1 ~ JJ., 1- tJ ~< - ( • .ll) (BE-2) Belt cover complete (BE-2) 1 0 0 0 
498 M9 1101 004 W466810H01 /77-(~~ 11 /64(40)XB Screw 1 1 /64(40) X 8 3 0 0 0 I 
499 M9 1103 004 W467868H02 7'57-(~.Y 11 /64(40)x 13 Screw 11 / 64(40) X 13 3 0 0 0 
500 M9 0802 060 W4 50263H01 Ill 1:. ?' t: / Knee lifter lifting rod 1 0 0 0 
501 M9 2001 002 W478196H01 :llL ~ :; 5/16(28)X 10 Screw 5!16(28)X6.5 1 0 0 0 
502 M9 7001 052 W470200H01 ~ J:l m ~ Washer 1 0 0 0 
503 MF 20AO 723 W478169H01 lit I ?' •• Knee lifter rock shaft 1 0 0 0 
504 -MF 20AO 784 W447074H0 1 .. ti .if- Knee plate bar bracket 1 10 00 
505 M9 2001 031 B 509174H0 1 

" Nt 
;f, )I., 1- 5/16(18)X 13 Set screw 5/16(18)X 13 2 10 10 0 

506 MF 20/IIJ 728 W449371H01 lll ~ • Knee plate bar 1 0 00 
507 M9 2051 022 W469723H01 ;f, Jv 1- Set screw 1 0 00 
508 M9 2071 045 W469724H01 1" . ., 1- M8 Nut 1 10 00 
509 MF 40/IIJ 477 P 993001X01 A 1- . ., ~~ - Stopper 1 0 00 
510 MF 40AO 737 P 993000X01 lll J:. ?' ~ Knee plate 1 0 00 
511 MF 40A1 737 W482356H01 R ~ (:;J. if./.Y) Pad for knee plate 1 0 oo 
512 MF 20/ID 729 W479331H01 t::. ~ IJ ~~ ~ Spring 1 0 00 I 
513 MF 20AO 724 W477606H01 Ill l:. ?' v ~~ - Knee lifter crank 1 0 0 0 
514 M9 1502 045 W472741H01 1" .., 1- '5/ 64(28) Nut 2 ro II.J 0 
515 M9 15"04 022 W501813H01 ;f. Jv 1- 1 5/ 64(28) X 25 Set screw 15/64{28)X 25 2 0 oo 
516 M9 1520 001 B 503980H01 ~1"-:..-.d:.;t:t-~ 15/ 64(28)x2B.O Set screw 1 ~/64{28)X 28.0 2 10 oo 
517 M9<:l509 065 S 592411H08 E ~ Jl:. ;I • 9 E-type stop ring 9 1 10 1"-' 0 
518 ~T 70/IIJ 139 W115244H01 ;dl fl Oil reservoir 1 I \...I II.J 0 
519 Ml 40A5 691 W330179H01 /( . ., ~ / (;jljfl) Gasket for oil reservoir 1 I \...I II... 0 
928 MT 70EO 139 W341681G06 ~ • {II) Oil reservoir complete 1 IU 10 0 
520 MF 60AO 608 W319408H01 t 7 -( J'( - (1\:} Screw driver (large) 1 IU 10 0 
521 MF 60AO 734 W220627H02 1:::"--JvtJ,~- Vinyl covor 1 0 10 0 
522 MT 70AO 156 W483432H01 9 ~ 7 Heed supporter 1 IU 10 0 
523 MF lOEO 149 W227466Hv1 ~Ill $ Oil can 1 0 10 0 

LZ-720 · 780 · 790 

- 40-



L'-" 
MEMO 

•••• ~ • • • ... •• - . ... • • ~ . • .. - - .... . -- -. • • • .. .. 0 .. . . . .. . ........ 0 

- ... . . 0 0 0 • • • ••••• • 0 ••• -- - ... .. . ..... .. 0 .. . ..... 0 .. 0 0 •• 0 • • -- • • 0 ........ 0 ... 0 - .......... -- .. - .. ' . .... ..... .. 0 0 ..... - .. . .... 0 .. 0 ......... ... ..... ....... . . ... .......... . .... 0. .... • .. .. ... . ... .. - ............ .. . - .. . ... - .............. 
0 

.. . 

• - .. - 0. - . ..... .. ..... .. 0 •• • • 0 0. 0 ......... 0 .... . 0 .. .. -- ... - .. . .... . ........ --- • • - ... - .. • • • • • • 0 ••••••• 0 . .. .... . ..... - .. 0 .. • • • • • • .. • • • 0 0 ... ..... . . - .. - - . . ...... 0 0. 0 0 ••• • • - .. - - ..... . ... . . . . . . 

. ... . .. . . . .. .. . . . . . ..... .. ... .. . ..... ... ..... .. ..... ... ..... ... · · ··· ·· · ·· · ··· · ·· · ·· · ·· ·--· .. ... ..... .. ... ............. .. . .... ... ····· ................................. . ... ... .. .. . . .. .. .. .... . .... ....... .. ..... . 

0 .... .. . -- • • • · -· . .... 0 . · --- - .. ---.- • • • • ••••••• 0 .. .. ~~. . ...... ·· - · · - · -~····· ..... .. ...... ... ....... . .. . .. .. ... - .... .. ..... ... ·--· . ... . . . .. . - . . ..... . ....... .... . - - . .. .. .. . .. .. .. . .. ....... .... .... .. 

• • o- .. .. .. ~ ~ ....... - • - ' .... - . .. . . .. .. . ..... .... . . .. ... .. . . . ... .. ..... . ~ •••• - • • . ... .. . ...... . - • - • • - . .. . ... ~ ... - .. • . . .. . - - .. . - .. . .. . . . .. - . .. . . ... - .. - ...... - ......... . ~ . .. . . - • ~ ........ . . · - ••• • - ..... . .. ,. . .. ... . .. ... .. .. . .. .......... ... . 



\ 


	Mitsubishi LZ-720; LZ-780; LZ-790-1 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-2 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-3 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-4 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-5 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-6 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-7 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-8 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-9 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-10 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-11 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-12 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-13 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-14 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-15 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-16 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-17 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-18 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-19 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-20 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-21 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-22 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-23 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-24 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-25 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-26 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-27 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-28 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-29 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-30 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-31 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-32 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-33 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-34 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-35 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-36 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-37 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-38 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-39 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-40 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-41 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-42 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-43 copy
	Mitsubishi LZ-720; LZ-780; LZ-790-44 copy



